

English language proficiency test results - Engineering Department 18/06/2025

ID number	Test level	Percentage of correct answers [%]	Test passed
521591	B1	57	NO
526540	B1	62	Yes
526564	B1	73,5	Yes
529844	B1	77	Yes
532772	B1	74	Yes
537317	B2	72,84	Yes
540559	B2	67,97	Yes
542150	B2	67,47	Yes
542540	B1	84,5	Yes
543122	B1	89,5	Yes
544124	B2	68,65	Yes
544292	B2	62,03	Yes
545453	B1	80	Yes
546972	B1	77	Yes
547489	B1	53,5	NO
549397	B1	64	Yes
550424	B2	64,06	Yes
551357	B1	61,5	Yes
553927	B2	64,65	Yes
553952	B1	57	NO
553988	B2	44,18	NO
554119	B1	absent	-
554345	B2	65,5	Yes
554641	B2	55,85	NO
554702	B2	81,73	Yes
554812	B1	absent	-
555107	B2	70,55	Yes
555346	B2	67,5	Yes
556020	B1	77	Yes
557319	B1	76	Yes
557438	B2	55,47	NO
561304	B2	absent	-
562456	B2	86,77	Yes
562522	B2	73,5	Yes
562685	B2	72,85	Yes
563610	B2	71,06	Yes

563743	B2	61,6	Yes
566031	B1	60	Yes
566049	B1	79	Yes
566128	B1	84	Yes
566308	B1	94	Yes
566453	B1	95,5	Yes
566505	B1	73,5	Yes
566521	B1	87,5	Yes
567242	B1	81,5	Yes
567290	B1	89	Yes
568318	B1	absent	-
568364	B1	absent	-
569557	B1	85,5	Yes
570992	B1	72	Yes
571860	B1	88	Yes
573498	B2	68	Yes
573925	B2	88,76	Yes
573938	B1	absent	-
574004	B2	55,16	NO
575281	B2	84,45	Yes

The test is passed with a minimum percentage of 60% of correct answers, out of the total number of questions.